SSEMBLY/REPAIR PARTS
Lawn Tractor

Model No.




LAWN TRACTOR - MODEL NUMBER RR1238B

SCHEMATIC

RED ¥ -~ BLACK
- Oollflflo

BATTERY

RED

IGNITION SWITCH

FUSE 30 AMP. STARTER

1
i
! 1
I
e----- ! 1 : : ) l :
CLUTCH/BRAKE __—,.O/|O : BLACK ‘ ' BLACK

| )
(PEDAL UP) = X SSET‘.\T
Back | ATT'MENT CLUTCH WITCH
(CLUTCH OFF) (NOT OCCUPIED)
BLACK IGNITION O SPARK @ I
O UNIT PLUG

IGNITION SWITCH
POSITION CIRCUIT
OFF M+G
ON B+L
START B+8S

RED )
DIODE ALTERNATOR
3 AMPS DC
: . 20 VOLTS AC (MIN.)

@ 3600 RPM
(BATTERY IN LINE)

 NoTE amm— — U —@
YOUR TRACTOR IS EQUIPPED \ :
WITH A SPECIAL ALTERNATOR sampg | (IERNATOR

SYSTEM. THE LIGHTS ARE NOT
CONNECTED TO THE BATTERY,
BUT HAVE THEIR OWN
ELECTRICAL SOURCE.
BECAUSE OF THIS, THE BRIGHT-
NESS OF THE LIGHTS WILL

CHANGE WITH ENGINE SPEED,  HEDLGHT HIGHTS
AT IDLE THE LIGHTS WILL DIM. (OFF,

AS THE ENGINE IS SPEEDED UP,

THE LIGHTS WILL BECOME

THEIR BRE WIRING INSULATED CLIPS —

NOTE: If wiring insulated clips were re-

NON-REMOVABLE ——()— REMOVABLE moved for servicing of unit, they should .

CONNECTIONS

CONNECTIONS  be replaced to properly secure your wiring.




LAWN TRACTOR - MODEL NUMBER RR1238B

REPAIR PARTS

ELECTRICAL

(@@

D)

O

g -
A




'REPAIR PARTS
LAWN TRACTOR - MODEL NUMBER RR123BB

ELECTRICAL

KEY PART
NO. NO.

—“OOWONOOT A WN —

7662J
110859X
124904X
7552H
110712X
104445X
7603J
109596X
4406R
108824X
10090400
73350400
74780408
73510400
2033J
11050400
719J
51144
109553X
5907J
74760412
19091016
73220400
121265X
102476X

DESCRIPTION

Bulb, Light

Harness, Light Socket
Harness, Ignition

Key, Molded

Switch, Light

Switch, Interlock
Tray, Battery

Clamp, Hose

Switch, Ignition

Fuse

Washer, Lock 1/4
Nut, Hex Jam 1/4 - 20

Bolt, Hex 1/4 - 20 x 1/2 Grade 5

Nut, Keps 1/4 - 20
Cable Assembly

Washer, Lock, Ext. Tooth 1/4

Cover, Terminal

Cable, Battery

Switch, Interlock
Cable, Battery

Bolt, Hex 1/4 - 20 x 3/4

Washer 9/32 - 5/8 x 16 Gauge

Nut, Hex 1/4 - 20
Battery
Guard, Terminal

KEY PART

NO.

NO.

123198X
10040400
72240460
109081X
109787X
109788X
7192J
105687X
121305X
17021008

74641008

73951000
4171R
121264X
101539X

127585
127903
121549X
101572X

DESCRIPTION

Nut, Wing 1/4 - 20
Washer, Lock, Heavy Helical Spring
Bolt, Carriage 1/4-20x7-1/2
Solenoid

Bezel, Ignition

Nut, Ignition

Cable Tie

Tube, Battery Tray

Switch, Seat

Screw, Hex Tapping
#10-24 UNC x 1/2

Screw, Slotted Pan Head
#10-32x1/2

Nut, Keps #10-32x 1/2
Clip, Insulated

Caps, Battery

Sheet, Instruction, Tractor,
15° Slope(English)

Manual, Repair Parts
Manual, Operator's

Decal, Battery .
Sheet, Instruction Tractor,
15° Slope (French)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm




10

€8€ZIHY HIGWNN T13AON - HOLOVHL NMV FHNSOTINA
| S1lHVd dHlvd3y




=] L8 o8
ol vl e W SDEE v 6 © e
W S omw nm Rm tm nf zaf o z
09
n s N W X 4 3 a 9 @ v

d
W $'6Z = youl | . Jegmelq Xo0elzl 6¢
$8You| SN Ut UBAIB suoisuswip Jusuodwod |y :F1LON Alquiassy sisseyd X891/21 8¢
Ajquiessy ||uo pue pooH  £LOXBYEIZL 2€
veaa ol ‘feseq Xo069szt - - GO B/LXELg/LXeH Yog  ¥I808LYL L2
(1spuad) oboq ‘eosq 280224 -- lezag X2680LL 92
uonne) ‘|evaq Xzges0zt -- "BO 0L X /€ X ZE/EL JoUSeM  0lelEl6L ¥2
dH ‘pooH ‘ledsq 9//621 -- Sua X00v¥el 22
8AlIg punoly) ylag-A ‘[eoeq X66160L -- 02-p/1 1NN |ed X.9080}F |2
8zZig y9a@/paads ‘sissey) ‘|eosq ge0L3t -- Bundg “ieurejey Hicer 61
axeIg/yaN ‘leoeq X26810L - - Jsanjoo4 ‘ped X96280L 8l =
aduig ‘|uD ‘jeoeq Xgeever -- v/e X gl-g/c ebewred og  9090LLeL LI
0607 ‘|ug ‘leseq 9802l -- "H 'H 1s81004  €2yX¥9rS0l 91
deus ‘buiysng Xgbeiel 89 'H 7195241004 €2pXS9¥S0L G
UNOW UoUMS ‘Jexoeig Xorelgl 29 lapinoys ‘og X802l i
ds ‘ieoedg Xévelzk 99 lepusd axoeIg XEL860L €I
uoissaidwo) ‘Buudg X0Selel <9 gL xgL-g/e Bujioy peaiy) Jsysepm'xsH ‘marog 8090671 2}
weod ‘diyg X1S2lgl 9 91-8/€ oojumoid NN 009089€L LI
02-/1 8bueld xay ‘InN X9/6€2L €9 8 Buyjoy peay| Jaysepm‘xaH ‘yog 2Lo09vL Ol
¥/L-1 X0Z - p/L ebewred Yog  0LYOLIZL 29 "BO GL X9L/EL XCE/EL 19USE\  TLELELEL 6
D 9L X /€ X 2E/6 Jousem 9121606+ 09 lapuad €2Z¥Xe/860L 8
BO ¥L X | XCE/EL JOUSEM  YLOLEL6L  6S Jeag ‘Buudg Xi8lvel £
"H "H ‘Aajind auibu3 “Jemo ‘yeg ‘eping Xivriel 25 81-91/5 Yoojumoid ‘NN 00S089€L 9
*H 1 ‘Asjind auibuz “1lemo Yjag ‘eping “Xotvieglh 1S 81-91/G Jepinoys yog X628S0L S
LX9L-8/6 'X8H od  91909.¢. 0§ 1eag 10Aid ‘jesjorlg X869921 ¥
"BO ZLXOL/E-L X2E/LL JousBM  ZIBLLIEL 6F } X9L-g/¢ Buyioy pearyy ho:wws.xc_._ ‘MBIOS  91906¥Ll €
g/} %207 4aysep  0080Y00I 8Y L1 8dAL p/e X 91-8/E
BO ZL X Y/L-L XZE/EL JOUSEBM  2LOZEL6L b Bulioy peaiyL JeuseMXaH ‘MaIOS  ZIL906VLL 2
Jess ‘ued Xv6ereh OF leag Xeeviel
‘ON "ON . ‘'ON "ON
NOLLdIHOS3Aa 1HVYd A3 NOILdI¥OS3a 1Hvd A3M
FHUNSO1INT

g8€21HY HAGWNN TIAOW - HOLOVHL NMY
S14Vd Hivd3yd




REPAIR PARTS
LAWN TRACTOR - MODEL NUMBER RR1238B

DRIVE

OPTIONAL EQUIPMENT
Spark Arrester -

12




'REPAIR PARTS
LAWN TRACTOR - MODEL NUMBER RR1238B

DRIVE

KEY PART
NO. NO.

1 124136X

105731X
127222X
10040700
71130720
125907X
73800600
2751R

121218X
10 ------

11 123075X
12 125593X
13 10040500
14 71070510
15 17490620

CONOOLWN

16 10040400
18 120898X

19 74760644
20 73680600
21 19211616
22 123666X
23 12000028
24 109167X
25 74760616
26 17490512

28 123662X
29 4921H

30 106190X
31 74760512
32 73680500
33 123770X
34 123663X
35 121520X
36 74760612
38 106893X
39 124461X
40 71040412
41 105701X
42 76020416
43 19151216
44 104777X
45 17490612

@@m@>

DESCRIPTION

Engine 12 HP, Briggs & Stratton
Model No. 281707, Type No.
0412-01
Pulley, Engine
Pipe, Drain, Qil
Washer, Lock 7/16
Bolt, Hex 7/16-20x 1-1/4
V-Belt, Drive
Locknut, Hex 3/8-16 UNC ZN
Clip, Fuel Line
Keeper, Belt, Engine
Plug, Drain Oil (Order From
Engine Mfg.)
Mutfler
Gasket
Washer, Lock Heavy Helical Spring
Screw, Hex Head Cap 5/16-18 x5
Screw, Hex.,Washer Thread Rolling
3/8-16 x 1- 1/4
Washer, Lock 1/4
Transaxle Foote, 6 Speed, Model
No. 4360-7
Bolt, Hex 3/8-16 x 2-3/4
Nut, Crownlock 3/8-16
Washer 21/32x1x 16 Ga
Pulley, Transaxle
Ring, Retainer
Bracket, Transaxle
Bolt, Hex 3/8-16 x 1
Screw, Hex Washer Thread Rolling
5/16-18 x 3/4
Keeper, Belt, L.H.
Retainer, Spring

lam

P
Bolt, Hex 5/16-18 x 3/4
Nut, Crownlock 5/16-18 x 3/4
Strap, Locator
Keeper, Belt, R.H.
Strap, Torque, Transaxle
Bolt, Hex 3/8-16 x 3/4
Knob, Shift
Rod, Shift
Bolt, Shift Plate
Washer, Shift Plate
Pin, Cotter 1/8 x 1
Washer 15/32 x 3/4 x 16 Ga.
Belt, Retainer
Screw, Hex.,Washer Thread
Rolling 3/8-16 x 3/4

B
%

3

0

(¥
@W@m

® ) o

13

@W@ﬂ

H b
[+

KEY PART

NO.

46

NO.

19131312
105730X
109070X
4470J
123674X
123766X
123789X
74760624
105709X
110812X
12000039
105710X
76020412
110437X
106888X
73350600
19131316
125638X
71673
122424X
8883R
121749X
1572H
123074X
123583X
104757X
59192
65139
124635X
106108X311
109502X
12000001
19112016
110422X
105706X
123205X
120183X
105700X
106919X
19091210
11050600
7152
123110X
121748X
121120X
120601X

DESCRIPTION

Washer 13/32 x 13/16 x 12 Ga.
Keeper, Belt, Engine

Retainer, Belt

Spacer

Idler, Flat

Pulley, ldler

Arm,ldler

Bolt, Hex. 3/8-16 x 1-1/2
Spring, Return Clutch
Washer, Hardened

Ring, Kiip

Link, Clutch

Pin, Cotter 1/8 x 3/4

Rod, Brake

Spring, Rod, Brake

Nut, Jam 3/8-16

Washer 13/32 x 13/16 x 16 Ga.
Rod, Brake, Parking

Cap, Plunger

Shaft, Foot Pedal

Cover, Pedal

Washer 25/32 x 1-1/4 x 16
Pin, Roll 3/16x 1

Pipe, Exhaust 180°

Key, Square 2.5 x .1845/.1865
Cap, Axle

Cap, Valve

Stem, Valve

Tire, Rear

Rim Assembly, Rear

Spacer

E-Ring

Washer 11/32 x 1-1/4 x 16 Ga.
Spring, Brake

Bearing

Retainer, Belt

Bearing, Nylon

Spring

Plate, Shift

Washer 9/32 x 3/4 x 10 Ga.
Washer, Lock, External Tooth 3/8
Tube, Tire

Spark Arrester

Washer 25/32 x 1-5/8 x 16 Ga.
Decal, Engine Maintenance
Decal, HP, Engine

NOTE: All component dimensions given U.S. inches
1inch =.25.4 mm .

4]

@B my) o

23N
© anf) =
8'\)

]

M
7

@ anf) =




REPAIR PARTS

STEERING AND FRONT AXLE
13

LAWN TRACTOR - MODEL NUMBER RR1238B

14




REPAIR PARTS
LAWN TRACTOR - MODEL NUMBER RR1238B
STEERING AND FRONT AXLE

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO. .
1 123042X015 Dash 39 74761060 Bolt, Hex 5/8-11 x 3-3/4
2 74180512 Screw, Truss Head 5/16-18 x 3/4 40 105669X Axle, Front -
3 73510500 Nut, Keps 5/16-18 41 110438X Spacer, Bearing, Front Axle
4 109816X Nyliner, Snap-in 42 73601000 Locknut, Flange 5/8-16
5 123278X Control, Throttle 45 3366R " Bearing
6 17720410 Screw, Hex, Thread Cutting 46 105715X Rod, Tie
1/4-20 x 5/8 TY23 47 120754X Bushing
7 126684X Washer 5/8 x 1/4 x 16 Ga. 48 19131416 Washer 13/32 x 7/8 x 16 Ga.
8 124418X Tube, Steering Shaft 49 76020412 Pin, Cotter 1/8 x 3/4
9 124464X011 Saddle 50 10040600 Washer, Lock 3/8
10 17490608 Screw, Hex, Washer Head Thread 51 73610600 Nut, Hex 3/8-24
Rolling 3/8-16 x 1/2 52 124082X Link, Drag
11 2751R Clip, Insulated 53 105656X Spindle, L. H.
12 19212010 Washer 54 105654X Spindle, R. H.
13 100710L Insert, Steering Wheel 55 278H Fitting, Grease
14 73940800 Locknut, Hex, Jam 1/2-20 56 9040H Bearing, Flange
15  100712K Washer 57 106732X311 Rim, Front (Inc. 2 Each
16 100713N Wheel, Steering Key No. 56)
17 100711L Adapter, Steering Wheel 58 59192 Cap, Valve
18 10040400 Washer Lock1/4 59 65139 Stem, Valve
19 71070410 Screw, Socket Hex 1/4 x 20 x 5/8 60 106222X Tire
20 126938X Bumper, Hood 61 121749X Washer 25/32 x 1-1/4 x 16 Ga.
22 17431008 Screw, Hex Tapping #10-16 x 1/2 62 104757X Cap, Axie
Type ABTPS 63 59904 Tube, Front
24 124373X Bushing, Steering 67 121748X Washer 25/32 x 1-5/8 x 16 Ga.
25 124036X Bracket, Steering 68 19272016 Washer 27/32 x 1-1/4 x 16 Ga.
26 17490612 Screw, Hex Washer Head, Thread 69 121232X Cap, Spindle
Rolling 3/8-16 x 3/4 Type TT 70 125760X Stop, Choke 2900RPM
27 6266H Bearing, Thrust -- 127075 Decal, Steering Wheel
28 124034X Gear, Sector -- 109821X Decal, Instruction, Operating

29 124035X Shaft, Support

30 12000029 Ring, Klip

31 57079 Washer :

32 128752 Shaft, Weldment Steering NOTE: All component dimensions given in U.S. inches
36 124033X Shaft, Pitman 1inch = 25.4 mm

15




REPAIR PARTS
LAWN TRACTOR - MODEL NUMBER RR1238B
LIFT ADJUSTMENT

16




'REPAIR PARTS

LAWN TRACTOR - MODEL NUMBER RR1238B

LIFT ADJUSTMENT
KEY PART DESCRIPTION
NO. NO.
1 124429X Handle, Clutch, Mower
2 106932X Knob
3 106451X Bolt, Shoulder
4 73680600 Nut, Crownlock 3/8-16
5 106452X Bracket, Switch, Interlock
6 19171516 Washer 17/32 x 15/16 x 16 Ga.
7 17021008 Screw, Hex.,Tapping, #10-24 x 1/2
8 106447X Support, Lever, Clutch
9 123549X Cap, Fuel
10 109202X Tank, Fuel
11 8548R Line, Fuel
12 9151R Grommet
13 123487X Clamp, Hose
14 17490612 Screw, Hex., Washer Head, Thread
Rolling 3/8-16 x 3/4
15 19131612 Washer 13/32 x 1 x 12 Ga.
16 122795X Panel, Dash, L. H.
17 121794X Cover, Access
18 124031X012 Panel, Dash, R. H.
19 19211416 Washer 21/32 x 7/8 x 16 Ga.
20 12000002 E-Ring
21 17490608 Screw, Hex Washer Thdrol.
3/8-16 x 1/2
25 122512X Spring
30 122507X Shaft, Lift
32 122364X Plunger
33 109413X Grip, Handle
34 4939M Retainer, Spring
35 110029X Link, Lift

KEY PART

NO.

NO.

110447X °

110448X
121598X
105848X
121599X
106308X
73220800
9135R
19171516
4921H
106444X
74760612
109728X
76020412
124444X
19131410
122514X
105767X
124446X
108236X
110739X
73980600
73360700
73710700
124526X
120183X
5320R

DESCRIPTION

Trunnion, Lift

Link, Lift, Adjustable
Arm, Suspension, R. H.
Bolt, Shoulder 3/8-16
Arm, Suspension, L. H.
Trunnion, Lift, Lower
Nut, Hex 1/2-13
Retainer, Spring
Washer 17/32 x 15/16 x 16 Ga.
Retainer, Spring
Bracket, Bellcrank

Bolt, Hex 3/8-16 x 3/4
Bellcrank Assembly

Pin, Cotter 1/8 x 3/4
Rod, Clutch, Primary
Washer 13/32 x 7/8 x 10 Ga.
Rod, Lever, Lift

Pin, Groove

Spring, Extension
Bracket, Switch
Washer, Spring

Locknut, Fla nge 3/8-16
Nut, Hex. Jam 7/16-20
Nut, Crownlock 7/16-20
Plunger, Button
Bearing, Nylon

Clip, Insulated

NOTE: All component dimensions given U.S. inches
1inch = 25.4 mm

Q.««@C@

ik




REPAIR PARTS

LAWN TRACTOR - MODEL NUMBER RR1238B

38" MOWER

8

1




' REPAIR PARTS
LAWN TRACTOR - MODEL NUMBER RR1238B

38" MOWER
KEY PART DESCRIPTION
NO. NO.
1 106085X V-Belt
2 121259X Housing
3 8417J Runner, R. H.
4 73680600 Nut, Crownlock 3/8-16
5 19111216 Washer 11/32 x 3/4 x 16 Ga.
6 72140505 Bolt, Carriage 5/16-18 x 5/8
7 105896X Bracket, Deflector
8 110452X Nut Push
9 106734X Sprin'g_i Deflector
10 106735X Rod, Hinge
11 106736X Shield, Deflector
13 105304X Cap
14 105662X Link, Parallel
15 105744X Pin, Hinge, Front
16 105872X Stop, Link
17 109835X Pin, Hinge, Rear
18 74760612 Bolt 3/8-16 x 3/4
19 73680500 Nut, Crownlock 5/16-18
20 109598X Bracket, Lift, R. H.
21 109597X Bracket, Lift, L. H.
22 72140506 Bolt, Carriage 5/16-18 x 3/4
24 109503X Support, Arm
25 109504X Stop, Deck, Front
27 126756X Guide, Belt
28 74760632 Bolt 3/8-16 x 2
29 127163X Arm, ldler
30 106902X Spacer, Retainer
31 123688X Pulley, Idler
32 106513X Washer, Wear 1/16
33 102669X Keeper, Belt
34 121676X Mandrel Assembly
35 100668L Plate, Support, Mandrel
36 17490614 Screw, Hex Washer Head.
3/8-16x 7/8
37 17490620 Screw, Hex Washer Head
3/8-16 x 1-1/4
38 122264X Blade
39 19132012 Washer 13/32 x 1-1/4 x 12 Ga.
40 10030600 Washer, Lock 3/8

19

KEY PART DESCRIPTION
NO. NO.

41 74610624 Bolt, Hex. 3/8-24x1-1/2Gr.5

42 108250X Spring, Extension

43 108235X Rod, Clutch, Mower

44  4921H Spring, Retainer

45 6404J Spacer 1/2x9/16

46 124066X Rock Shaft Assembly

47 76020616 Pin, Cotter 3/16 x|

48 108247X Rod, Brake, Primary

49 72140606 Bolt, Carriage 3/8-16 x 3/4

50 108243X Bracket, Pivot, R. H.

51 108241X Bracket, Pivot, L. H.

52 105857X Bracket, Suspension, Rear, R. H.
53 108673X Bracket, Suspension, Rear, L. H.
54 106578X Brake Assembly

55 106463X Rod, Brake, Secondary, L. H.
56 108249X Rod, Brake, Secondary, R. H.
57 106456X Bracket, Brake, Pivot

58 100672K . Spacer, Brake

59 100673L Bracket, Support

Washer 13/32 x 1 x 14 Ga.
Bolt 3/8-16 x 5-1/2

Runner, L. H.

Washer 11/32 x 5/8 x 16 Ga.
Bolt 3/8-16 x 1-1/4

Spacer

Pin, Cotter 3/32x1/2

Bolt, Carriage 5/16 - 18 x 3/4
Bolt, Hex. 1/4 - 20 x 3/4

60 19131614
61 74760688
62 7631J

63 19111016
64 72140610
66 122314X
67 76020308
68 72110506
69 74760412

70 109893X Washer, Special

71 73680400 Nut, Crownlock 1/4-20

72 110445X Support, Mandrel, L. H.

73 19131316 Washer 13/32 x 13/16 x 16 Ga.
--- 128928X Mower Assembly, Complete
--- 105814X Decal, V-Belt Mower Drive

--- 109820X Decal, Instruction, Caution

--- 121349X Decal, Warning

NOTE: All component dimensions given U.S. inches
1inch = 25.4 mm




REPAIR PARTS

LAWN TRACTOR - MODEL NUMBER RR1238B

TRANSAXLE FOOTE-MODEL NUMBER 4360-7
TRANSAXLE
ALL WARRANTY REPAIRS MUST BE

20 ~
21 PERFORMED BY AN AUTHORIZED
FOOTE DEALER.
19 / 23
ne
N . _- 2

.22
N

g \
/ 28
’ 700
4 0‘ e

20




TRANSAXLE

KEY PART

NO. NO.

NONHBWN bt b b bk bl 2 2 OO OO WN =

D S W G G W G G Y G G G T G G Gy

3865
1919
1151
3626
3623
4336
3884
3885
3886
3887
3888
3889
3121
3890
1100
1099
1959
1441
1423
1082
1424
1068
1425
1358
1145
1319
3312
3876
1374
4134
3590
3624
3625
1542
3773
3631
3828
1369
3883
1375
3627
3830
3841
3786
3785

3867

3783
3869
3741
3628
1423
3422
4286
3877
3901
3645
3853
3749
3652

'REPAIR PARTS

LAWN TRACTOR - MODEL NUMBER RR1238B
TRANSAXLE FOOTE-MODEL NUMBER 4360-7

DESCRIPTION

Housing, Upper

Screw, Tapping, 1/4-20 x .734 Lg.

Ball, Detent

Spring, Detent

Screw, Set

Ass;y., Shifter

O-Ring
*Washer, Plain .505 x .942 x .006
*Washer, Plain, .505 x .942 x .010
*Washer, Plain, .505 x .942 x .015
*Washer, Plain, .505 x .942 x .020
*Washer, Plain, .505 x .942 x .026
*Washer, Plain, .505 x .942 x .030
*Washer, Plain, .505 x .942 x .040

Ring, Retaining

Ring, Retaining
*Washer, Plain, .632 x 1.00 x .010
*Washer, Plain, .632 x 1.00 x .020
*Washer, Plain, .632 x 1.00 x .026
*Washer, Plain, .632 x 1.00 x .031
*Washer, Plain, .632 x 1.00 x .036
*Washer, Plain, .632 x 1.00 x .041
*Washer, Plain, .632 x 1.00 x .046
*Washer, Plain, .632 x 1.00 x .050
*Washer, Plain, .632 x 1.00 x .060
*Washer, Plain, .632 x 1.00 x .082

O-Ring

Washer, Plain, .632 x 1.38 x .046

Key, Woodruff, #9

Ass'y., Kit, Input Shaft

Pinion, Bevel, 14T.

Ring, Retaining

Chain, 24 Pitches

Bearing, Flange

Gear, Spur, 14T.

Collar, Clutch

Key, Clutch

Key, Woodruff

Shaft, Intermediate

Key, Woodruff, #61

Ring, Retaining

Sprocket, 18T.

Spacer

Gear, Spur, 37T.

Gear, Spur, 35T.

Gear, Spur, 30T.

Gear, Spur, 25T.

Gear, Spur, 22T.

Gear, Spur, 19T.

Washer, Plain, .640 x 1.37 x .061

Washer, Plain, .632 x 1.00 x .026

Spacer, .630 x 1.00 x .169

Ass'y., Gear, Comb., 12T. & 35T.

Shatt, Idler

Spacer, .635 x.875 x .755

Sprocket, 9T.

Gear, Bevel, 42T.
*Washer, Plain, .758 x 1.12 x .010
*Washer, Plain, .758 x 1.12 x .015

21

KEY PART
NO.

NO.

3693
3653
3408
3732
3184
3733
3198
3734
3735
3736
3180
3882
3646
3707
3866
3719
3868
3683
1145
3191
3180
3880
3780
3656
3839
3919
3781
3881
3864
3920
3276
3758
3916
3843
3915
3768
3760
3917
3847
3724
3906
3907
4300

DESCRIPTION

*Washer, Plain, .758 x 1.12 x .020
*Washer, Plain, .758 x 1.12 x .025
*Washer, Plain, .758 x 1.25 x .020
*Washer, Plain, .758 x 1.25 x .025
*Washer, Plain, .758 x 1.25 x .031
*Washer, Plain, .758 x 1.25 x .035
*Washer, Plain, .758 x 1.25 x .040
*Washer, Plain, .758 x 1.25 x .045
*Washer, Plain, .758 x 1.25 x .050
*Washer, Plain, .758 x 1.25 x .055
*Washer, Plain, .758 x 1.25 x .062

Shatt, Drive

Gear, Spur, 12T.

Gear, Spur, 15T.

Gear, Spur, 20T.

Gear, Spur, 25T.

Gear, Spur, 28T.

Gear, Spur, 31T.

Washer, Plain, .632 x 1.00 x .060

Seal, Felt

Wasbher, Plain, .758 x 1.25 x .062

Axle, L.H.

Gear, Miter, 15T.

Ring, Retaining

Gear, Spur, 32T.

Shaft, Cross

Gear, Miter, 15T.

Axle, R.H.

Housing, Lower

Puck, Friction

Disc, Brake

Spacer

Jaw, Brake

Pin, Dowel

Screw, Tapping, 5/16-18 x 2.25 Lg.

Lever, Actuating

Washer, Plain, ..221 x 1.00 x .055

Bracket, Anti-Rotation

Nut, Lock, 5/16-24

Screw, Tapping, 5/16-18 x 1.44 Lg.

Washer, Plain, .343 x .81 x .059

Puck, Friction

Grease

*Use in various combinations to maintain proper

**Order Key No. 15.

clearances.




